9000 Series
Overhead Projecter

Ilustrated Parts Breakdown

For: 9050 9060 9070 9080
9100 9200 9550

3M Visual Systems Division

6801 River Place Boulevard Frinted in U.8.A.
Austin, Texas 78726-9000 © 3M 1994 78-6970-4919-1/B



E—

9000 Series Overhead Projectors

Illustrated Parts Breakdown

Introduction

This Hiustrated Parts Breakdown (IPB) containg the
information necessary to locate and identify spe.ific
parts of the 9000 Series Overhead Projectors.

Part Numbers

All components available on a replacement basis are
listed with their 3M identification number. The parts
identification list opposite each illustration provides
the description adequate to identify components,

Locating and Identifying a Part

If physical appearance and general location of an item
are known:

1. Use the Overview illustration to determine which
section includes the item.

2. Refer to the section and locate the itemn on the
exploded view illustration.

The part identification numbers provided in this
manual are from the most current data available.
Make sure part identification numbers for your
component have not been amended by changes and
updates made to your Series 9000 Overhead Projector.

Machine Identification Plate

The Machine [dentification Plate is located on the
bottom side of each projector and lists specific
information that is needed when calling for technical
assistance or ordering parts.

1 2

\

9659 OVERHERD PROJECTOR HODEL seBBRUA
[1ea U][ea  HZ|[4.5 A |

@ LISTED
| ullrrsmncnal 362 KX U [3IEk]

g2y
[5-N 4414qe LaMP & @

Ky ursw/tz/su%rjs nwmm
AUSTIN. TX AB726- HADE [N U.5. n vao

S000-38H

Figure 1-1. Machine Identification Plate

When ordering parts, include part identification
number, description, quantity and the following
information:

1. Product Name: The specific verston number of
the projector.

2. Model Number/Alpha Code: The series number of
the projector followed by a three or four character
alpha code identifier. The Alpha Code indicates
the design level, specific product characteristics,
power cord or distribution specific to a country. A
three character alpha code indicates this
distribution is only for USA and Canadian
distribution.

3. MFG Code: The date the projector was
manufactured. See example below:

MFG Code
Letter | Digit
K 1891 1 Jan - Mar
L 1992 2 Apr—Jun
M 1993 3 Jul - Sep
A 1994 4 Oct - Dec

4. Lamp: The electrical rating of the lamp.

5. S/N: The serial number assigned to this projector.

- For part orders contact:

Dealers: Refer to Dealers Guide
3M Subsidiaries: Contact Export Operations
Retail Customers:
FAX: 1-800-852-3917
Telephone: 1-800-328-2883

© 3M 1994  August



9000 Series Overhead Projectors Illustrated Parts Breakdown

Table of Conients

Section No. Title Page
0 ... ... L L T 3
| Wide Angle (Open) 293 mm Head Assembly .. ... .. ... ... ... iiiiiiiinn.., 5
2 . Articulate (Closed) Head Assemblies ... ... . .. it 7
3 Triplet and Varifocal (Open) Head Assemblies . .................................. 9
4 Armand Focus Assembly .. ... ... .. 11
b T O COVer . e e e e e 13
6 ... Base Enclosure ... ... e e 15
T Cooling Fan . . .. .. .. e e 19
8 ... Lamp Housing —ENX Single Lamp .. . ... .. o i e iaea 21
9 .. Lamp Housing -ENX/FXL DualLamp .. .. ... ... .. e, 23
10........... Lamp Housing — M9550 —EVD Dual Lamp ........ .. .. ... ... .. .. ... i ivun. 25
| 3 Lamp Housing ~FNT Single Lamp ... ... i it e it ci e i inanns 27
12 ..., Lamp Housing ~-FNT Dual Lamp ........ ... ... . . . 29
13 ... Lampchanger & Hi/L.o Lamp Contrel Module (All Dual Lamp Versions) ............. 31
4 ... ... .. Roller Assembly . ... . e e e 33
15 ... Wire Jumpers ............ ..., e e 35
Appendix A ... Specilicalions ... ... ... e e e 37
IMPORTANT NOTICE

3M reserves the right to sell or furnish NEW OR RECONDITIONED PARTS.
New and reconditioned parts are covered by the same 3M new parts limited warranty.

©3M 1994  August 1



9000 Series Overhead Projectors IMNlustrated Parts Breakdown

— Section 0
OVERVIEW
CLOSED HEAD ASSEMBLIES OPEN HEAD ASSEMBLIES
{(See Section 2) (See Sections 1 and 3)
ARM AND FOCUS '
{See Section 4) \
LAMPCHANGER AND
HI/LO LAMP CONTROL MOZULE TOP COVER -
(See Section 13) (See Section 5)
- COOLING FAN

{See Section 7)

BASE ENCLOSURE
LAMP HOUSING-SINGLE AND DUAL LAMP (See Section 6)
{See Sections 8 through 12)

ROLLER ASSEMBLY
(OPTIONAL)
(See Section 14) #000-50H



INlustrated Parts Breakdown 9000 series Overhead Projectors

Section 1
WIDE ANGLE (OPEN) 293 mm HEAD ASSEMBLY

9000-51C



9000 Series Overhead Projectors

Mustrated Parts Breakdown

Section 1
WIDE ANGLE (OPEN) 293 mm HEAD ASSEMBLY

Item
Noe. Part Nuwmber Pescription Qty
0..... 78-8079-9151-4 ... ... ... HEAD ASSEMBLY, Wide Angle (Open), 292 mm Singlet ............... 3
... 78-8014-8951-5 ... ... ..., LENS, Wide Angle (293 mm) ... .o tiiii i i ciice s 1
2 ... 78-8064-1646-3 ... ............ TUBING, Lens ..ottt it et e aianaaaaeas 3
3.0, 78-8057-4230-7 ............... MIRROR ASSEMBLY {(Open Singlet) ... .. .. ... iiiiiiineininannn, 1
4 ..... 78-8064-16059 . ... .. ... .. .. SPRING, Mirror Damping {Used on MS050 and M9080, except

MIOBOAID) ..ttt e e 1
5. 78-8003-9762-8 ........ ..., NUT, U-Type, 8-32 ... i i it et e e s i 1
6 ..... 78.8079-8802-3 ... .., COVER, Head, Singlet .. .. . i i i it e e 1
7 ... 26-1008-5592-8 ............... SCREW, Taptite, M3.5 x 8 ... ... .. it 1
... 26-1005-9570-5 . .. ... ... SCREW,Mach. 8-32x7/16 ... .. i 1
9 ... 26-1004-0460-2 ... WASHER, Plain NYIOn ... ..ot ettt e 1
10 ....78-8079-8803-1 ............... BRACKET, Lens, Singlet . ... ... i e ieeaana s i



Illustrated Parts Breakdown 9000 Series Overhead Projectors

Section 2
ARTICULATE (CLOSED) HEAD ASSEMBLIES

9000-52C

6 ©3M 1994 August



9000 Series Overhead Projectors Ilustrated Parts Breakdown

Section 2
ARTICULATE (CLOSED) HEAD ASSEMBLIES

Item

No.  Part Number Description Qty
0A ....778-8079-9152-2 ............... HEAD ASSEMBLY, Articulate (Closed), 293 mm Singlet, Wide Angle . . ... 1
0B ....78-8079-9153-CG ....... ........ HEAD ASSEMBLY, Articulate (Closed), 355 mm Doublet . .............. 1
1..... 78-8064-1602-6 ............... CLAMP, Dust Shieldand Lens .. .. ... .. i iiiei e 1
2 ... 78-8064-1797-4 . .............. SHIELD, Dust (Short) . ... o i i i it s e rn e iane e 1
3., 78-8064-1562-2 ............... HOUSING, BExitLens . ...ttt ettt cvanarnearnan 1
4..... T8-8064-1650-5 ... ... ........ GLASS, Exit, Articulate (293 mm SingletHead) ............ ... ... ..., 1
5..... 78-8014-88129 . .............. LENS, Exit, Articulate (355 mm DoubletHead) ....................... 1
6 .....78-8079-8805-6 ............... COVER, Head, Doublet ... .. .. . . . i 1
7 ..., 26-1008-5592-8 ... ............ SCREW, Taptite, M3.5 X 8 ... ... .. i, 1
8 ..... 26-1004-9300-1 .. ............. SCREW, Taptite, M3 X 0 . ... it ce e an s 1
9 ... 78-8014-8817-8 ............... SPRING, Tension ... .. ... . it i 1
10 ....78-8064-1643-0 . .............. MOUNT, Lens (293 mm Singlet Wide Angle) .............. ... .. ...t 1
11 ....78-8079-8804-9 . . _........... BRACKET, Lens, Doublet ... ... i can ey 1
12 ... 78-8011-1445-1 . .............. 5 1570 1
13 ..., 78-8064-1646-3 . .............. TUBING, NS .ottt it ettt e te i ar et e e caae s 2
14A ... 78-8014-8951-5 . . ... . ....... LENS, Wide Angle (293 mum) . .. ... .. i i 1
14B ... 78-8011-1440-2 ............... LENS, Meniscus (355 M) . .. ..ottt it it an e nnaacananransnss 1
15A ... 78-8004-1595-2 ............... CLAMP, Lens (355 mm Doublet Head) .......... .. i iieiieanons. 1
158 ... 78-8064-1596-0 ... ... ......... CLAMP, Lens (293 mm Singlet Head) ........... ... ..coiiiiiinnnn.ns 1
16 ... 26-1002-4966-8 ............... SCREW, Plastite, 4-20 x 1/d .. .. . . . i i i e cranas 2

17 ... 78-8064-1457-5 ... ...l MIRROR ASSEMBLY (Doublet) . _............0 it 1



Illustrated Parts Breakdown 9000 Sernies Overhead Projectors

Section 3
TRIPLET & VARIFOCAL (OPEN) HEAD ASSEMBLIES

11 9000-53C

8 © 3M 1994  Aungust



9000 Series Overhead Projectors

IMustrated Parts Breakdown

Section 3

TRIPLET & VARIFOCAL (OPEN) HEAD ASSEMBLIES

Item

No. Part Number Description Qty
0A ....78-8079-9154-8 ........... HEAD ASSEMBLY, Triplet, (Open), (M9200) ... ... .. ..ot iininnnt. 1
0B ....78-B079-9155-5 ........... HEAD ASSEMBLY, Varifocal, (Open), (M9550) . ...................... 1
1..... 78-8003-9762-8 ........... NUT, U-Type, 8-32 oot it it ittt et s e n i ianinaren 1
2., 26-1008-5596-9 ........... SCREW, Taptite M3 x 6 mm, Black Zinc .. .................. ... ..... 3
3 ... 78-8064-1833-7 ........... LENS, Triplet, 42 mm) (MI200) . ... ... ittt iieenans 1
4A .. .. 78-B079-8831-2 ............... LENS, Varifocal, (280-320mm) (M9550) ......... ... ..ciiiiinin.n.n 1
48 ... . 78-8073-7291-3 ........... LENS, Varifocal, (275-320 mm) (M9550) Dr. Optics (Europe) ............ 1
4C .. .. 78-8079-9208-2 ........... LENS, Varifocal, (280-320 mm) (M9550) Y-K (Japan) .................. 1
5..... 78-8079-9014-4 ... ........ ADAPTER, Lens (MO2550) . ... . i e i i it e s st e iaannn 1
6..... 26-1008-5592-8 ........... SCREW, Taptite, M3.5 X 8 ... .. i it iiiar i ieranans 2
TA ... 20-1002-3977-6 ........... SCREW, M3 x 16, Taptite, Metal ........... .. ... cciiiiiiiiiiiiian. 3
7B ....26-1004-4542-3 .. ... ... .. SCREW, Plastite ... ... .. ittt e et et easanns 3
8A ... 78-8079-9015-1 ........... COVER, Head (MOZ200) ... . . i it et iinaneann 1
8B .... 78-B079-9017-7 ........... COVER, Head (M550 ... . i i it s ieceeiieannanns 1
9..... 26-1005-9570-6 ........... SCREW,Mach. 8-32 x 7116 ... ... e e i
10 ..., 26-1004-0460-2 . .. ........ WASHER, Plain, Nylon . . ... ... i it 1
11 ....78-RB079-9012-8 ........... BRACKET, Lens (M9550) ...ttt ittt iieiiae e renanennns 1
12A ... 78-8054-1659-7 .. ... ...... MIRROR ASSEMBLY, Triplet (M9550 - Dark Grey*) .................. 1
12B ... 78-8079-9156-3 ........... MIRROR ASSEMBLY, Triplet (M9200 ~Black*) . ..................... 1

* When ordering colored parts, reference 3M Overhead Projector Color Chart (78-6970-4908-4).



9000 Series Overhead Projectors ’

Illustrated Parts Breakdown

Section 4

-
=
=
=
=
2]
7s!
<
w
=
Q
Q
=
=
Z
<
>
o
o

M3550

M9200,M9550

Detail A

See Detail A

See Detall B

$000-54C

®3M 1994 August

10



| 9000 Series Overhead Projectors Illustrated Parts Breakdown

Section 4
ARM AND FOCUS ASSEMBLY

Item

No.  Part Number Description Qty
1 .....26-1008-5592-8 ............... SCREW, Taptite, M3.5x 8 (MI550,qty 7) ... .o ie i iaes 5
2..... 78-8079-8742-1 ... ... .. CAP, FOCUS BTN . . . ..ottt et ettt it et ar e tar it et nanaenns 1
K BN 18-8079-8745-4 ............... GEAR, FOCUS . . .. e i e e et e i e et 1
4 .....78-8079-8746-2 ............... SCREW, Shoulder ... ... .. . it ettt sttt esnanaanns 2
5..... 26-1009-4515-8 ............... P RING, L ..ottt ir it it ee e et et e et r e e 2
6 ..... 78-8079-8747-0 .. ............. BAR, PressuUre . ... ... et e e 1
T ..... 78-8079-87439 ... ... ........ CLAMP, Friction . ................... e et 1
$..... T8-8079-8744-7 ... . ... ...... RACK, FOCUS . . .ot e e e e et e it e et 1
9 ... 26-1003-6669-4 . ... .......... SCREW, Sems, MA x 0.7 x 16 . ... ittt e it i rtieeiee s 1
10 ....26-1009-7442-2 .., ............ SCREW, Taptite, Hex wash, M4 x 8 ... ... .. .. .. il 2
11 ....78-8079-8798-3 ............... PLATE, Washer ... ... .. .. . it e itea et raannnnanans 1
12 ... .26-1009-3653-8 ............... CAP, Post (22 I SQUATE) . . . oot vt ie e i iie et cmae e e aaaannns 1
13A. .. 78-8079-8741-3 ............... ARM, Focus . .. ... o it ea it 1
13B ... 78-8079-8960-9 ... .. e ARM,Focus (MO550) ... it it ittt s e ey 1
14 ... 78-8011-1220-8 ............... Pad, Wear ... i e e et a s 1
15A ... 78-8079-8739-5 ... ............ POST, Fixed (M9050, M9060, MOO70) ... ... .. i 1
L8B .. TB-B070-908 -85 L. . . ittt e e e ea e e 1
15C ... 78-8079-9089-6 . .............. POST, Folding, Long (M%080, M9100, M9200) (January, 1994 and later) ... 1
B T & O e i
15E ... 78-8079-9089-6 . .. ... ......... POST, Folding (M9550) (January, 1994 andlater) ...................... 1
16 ....78-8064-1601-8 . .............. KN B, FOCUS ..o ittt ittt e ittt e e teae i ee et aiananannn 1
17 ....78-8079-8019-5 . .. ... ... ...... COVER, Arm (MO350} . .. ... it ittt earaerennaeanananns 1
18 ....78-8079-8042-7 . ... ........... CLAMP, Post (M550 ... . e 1

*  1Jse 78-8079-9088-8 and spring comp. long 26-1009-8679-8.

**  Use 78-8079-9089-6 and spring comp. long 26-1009-8679-8.



INlustrated Parts Breakdown 9000 Series Overhead Projectors'

Section 5
TOP COVER

9000-55C



9000 Series Overhead Projectors

Hustrated Parts Breakdown

Section 5
TOP COVER

Iftem
No. Part Number Description Qty
1..... 26-1002-4948-6 .. ............. SCREW, Plastite, 6-19 X 5/16 . .. ..ot ie e iaeeeas 6
2A....78-8079-8827-0 ............... BRACKET, Hinge, Fresnel Lens, Dual Element (M9100/FNT,

MOZ0O/FNT, MOS50) . . oo e i
2B....78-8079-8818-9 ............... BRACKET, Hinge Fresnel Lens, Single Element (M9050, M9060,

M9070, M9080, MO1OO/ENX, MO2OO/ENX) .. ......... .. ... oL, 1
3. 78-8079-8892-4 .. ... .......... DOOCR, Lamp Changer (M2100/ENX/FNT, MO200/ENX/FNT) .. ......... 1
4..... 78-8079-8929-4 . ... ... ... DOOR, Lamp Changer (M9550) ... ... ..ottt iineans 1
5..... 78-8079-9022-7 . ... L.l LABEIL, Lamp Indicator (MQ350) ............ ... .. it 1
6A . ... 78-8064-1473-2 ... .. ... ... .. GLASS, Stage (M9050, M9060, M9070, M9080, M9100, M9200) .. ....... 1
6B ....78-8079-8975-7 ... ... ... ... ... GLASS, Stage (Hardened) (MS550) . .. ... ... .. i iiiiiiiaan, 1
TA....78-8079-8749-6 . ... ... ........ TOP COVER, 10.5” (267 mm) (M9050) . ........ ... i, 1
7B ....78-8079-8901-3 ... ... ........ TOP COVER, 105" (MI060) . ... ittt iier e caenacavanas 1
7C ... T78-8079-8%02-1 ............... TOPCOVER, 10.57 (M9070) . ... it iiaananaas 1
7D....78-8079-8903-9 ... _ . ... ..... TOP COVER, 10.5" (M9080) . ... . i ittt ananann i
7E ....78-8079-8904-7 . .............. TOPCOVER, 105" (MO100) . ... o i it i i en s 1
JF ....78-B079-8905-4 ............... TOP COVER, 105" (M9200) ... ..ottt i e i e cae e eees 1
7G....78-8079-8891-6 ............... TOPCOVER, A4 Size MO030) . ... v e nas 1
TH....78-8079-8907-0 ... .. ........ TOPCOVER, A4 Size (MO080) . ... .. oot i i e 1
71 ....78-8079-8908-8 ... ............ TOP COVER, A4 Size (M9100) . ...... ... . i, e 1
7y ..., 78-8079-8909-6 .......... ..... TOPCOVER, A4 Size (M9200) ... ... . .. i i iaaaas 1
7K ....78-8079-8910-4 .. . ... ......... TOP COVER, A4 Size (all M9550 except M9550-AJHL) ... ............. I
FL ... T78-8079-9039-1 ... ... ... L. TOP COVER, A4 Size (M9550-AJHL) ........ .. .. ciiiiiiiiiannn, |
8A....78-8064-1645-5 ............... FRESNEL LENS, Single Element (M9050, M9060, M9070,

M9080, MOTOO/ENX, MO20O/ENX) ... ... 1
8B ....78-8054-1236-4 ............... FRESNEL LENS, Double Element {M9100/FNT, M9200/FNT) ........... 1
BC....78-8079-9045-8 .. ._........... FRESNEL LENS (174 mm) Europe (M9550) ...... ... ... .. ... .o il 1
8D....T7880793- ... FRESNEL LENS (174 mm), Clear (M9550) ........ ... viiiiaans,
9A ....78-8079-8828-8 ............... RETAINER, Fresnel Lens, Single Element (M9050, M%060, M9070,

M9080, MGIOOVENX, MY200/ENX) . ... ..ot iiinaanes 1
9B ....78-8079-8830-4 ... .. ... ....... RETAINER, Fresnel Lens, Dual Element (M9100/FNT,

MI200/FNT, MIS50) . oot ee e ettt e 1
10 ....78-8079-8939-3 .. .. .. ... ..... LABEL, Caution (Lens) .. ....cuiuiiieimnnneieinianareenenannnns 1
11 ....78-8005-0481-9 ............... SPRING ..ottt it e 1
12 ..., 7T8-8079-8768-6 ............... LATCH, Top CoVer . .o ittt eeeaenens 1
13A ... 78-8079-8748-8 ............... BUTTON, Power Switch — RED (All versions except Korean and M9550) .. 1
138 ... 78-8079-8974-0 ... ... ... ...... BUTTON, Power Switch —PLUM (M9550) .. ... .. ....... ... .........
13C ... 78-8079-91654 ... ............ BUTTON, Power Switch(Korean) ............cc.iiiiiiiiiinennnn., 1
14 ....78-8064-1515-0 ............... ACTUATOR, Switchbutton . ........ .. it iirniirnnn e enrnrarnnes 1
15A ... 78-8079-8924-5 ... ............ SHIELD, Heat, Lamp, ENX ... .. it 1
I5B ... 78-8079-8918-7 ............... SHIELD, Heat, Lamp, FINT . .. .. o o e e i i e e 1
® 3M 1994  August 13



9000 Series Overhead Projectors

INlustrated Parts Breakdown

Section 6
BASE ENCLOSURE

<<

See Section 4

10

©3M 1994  August

13

Larmp Models
Lomp Models

All FNT
All ENX

14



9000 Series Overhead Projectors Ilustrated Parts Breakdown

Section 6

BASE ENCLOSURE
Item
No. Part Number Description Qty
1A ... 78-8079-9093-8 ............... BASE, Folding Post, M9350, Version 2.0 {with camry handle option) ....... 1
1B....78-8079-9094-6 ............... BASE, Folding Post, Version 2.0 (without carry handle option) ........... 1
1C . ... 78-8079-9095.3 ... ... ......... BASE, Folding Post (M9080, M9100} . ... ... i iiiiiaaass 1
1D....  78-8079-8758-7 ............... BASE, Fixed Post . ... ... .. e ettt 1
2 ... 78-8079-9066-4 ............... IFOOT, Support, Side .. ... .. e i e e e e 1
3. 26-1002-4948-6 . .............. SCREW, Plastite, 6-19 X 5/16 . .. ... 0ot et e i e 7
4 ..., 78-8079-8B17-1 ......... ...... o T R+ 1 2
5..... 26-1004-9853-4 .. ............. L0 170, 1 2 A P 1
6..... DY-1160-2020-6 .............. STRAIN RELIEF .. ...ttt e iaaema e iaans 1
T 78-8073-7212-9 . .............. SWITCH, Hi/l.o (MS050-AHAF, AHAS, AHAZ, M9080-AHDF, AHDS,

AADS, M9200-AHCC, AHCF, AACS,and AHCZ) ................. 1
& ... 78-8079-9007-8 ... ........... BRACKET, Voltage Select Switch .................... .. ... .00l 1
9 ... 26-1002-4864-5 ............... SCREW, Thread Cutting, 8-18 x5/16 .. ... ... ... ... .. . . i, 1
10 ....78-8079-9143-1 ............... MIRROR ASSEMBLY, First Surface (M9550-EVD) . ... . ... ... ..., 1
11 ....78-8079-9150-6 . ....._........ MIRROR ASSEMBLY, (MO200) ...ttt e e e recananenes 1
12 ....78-8079-9141-5 . .............. MIRROR ASSEMBLY, (ALL ENX LAMP VERSIONS) ................ 1
13 ....78-8079-9142-3 . ... ... .. ...... MIRROR ASSEMBLY, (ALL FNT LAMP VERSIONS) ................ 1
14A ... 26-1009-8599-8 . ... ........... SCREW, 10-32x 2 1/4, Taptite .......ciiirie it einanrennnnns 1
14B ... DY-1117-1779-8 .............. SCREW, M4 xTOTaptite .. .....oniiem i iiaiaraananss 1
15 ....26-1005-7810-8 . .............. SCREW, Taptite, M3.5x 6 ... ... . i i i 5
16A ... 78-8079-9056-5 . .............. TRANSFORMER, Japanese EVD (M9350) (100V) . ........ ...l tnt, 1
16B ... 78-8079-9079-7 .. ... .. ........ TRANSFORMER, Auto, EVD (120V) . ... it iciaaaas 1
16C ... 78-8079-8991-4 ............... TRANSFORMER, EVD (220V) . ... it i ve e e ineianans 1
16D ... 78-8079-9091-2 ............... TRANSFORMER, Auto, EVD (230/240V) . ... ... ... iiinaninann 1
16E ... 78-8079-8921-1 ............... TRANSFORMER, FNT {100V) . .. i et ae e e 1
16F ... 78-8079-9070-6 ............... TRANSFORMER, FNT Taiwan (120V) .. .. ..ot i it eaaees 1
16G ... 78-8079-8920-3 ............... TRANSFORMER, FNT, Indonesia (127/220V) .. ... oottt iianean s 1
16H ... 78-8079-8859-3 ............... TRANSFORMER, FNT {220V ) ...ttt et i ir e vne o ereaaanss 1
161 ... 78-8079-8860-1 ... ............ TRANSFORMER, FNT (230/240V) .. .. .. . it iiiiaaaans 1
16] ... 78-8079-8861-9 ............... TRANSFORMER, FNT (240, 250V) . ... .. i ie s 1
17A ... 26-1004-2053-3 ............... WASHER, Lock #8, Int/Ext Tooth#8 . ... ... ... . . i it 2
17B ... 26-1005-T915-5 . .............. WASHER, Ext Tooth Lock #10 .. .. .. ... i i it ieiann 1
18A ... 78-8079-90854 . .............. BRACEKET, Transformer, EVD, International .. ..................c.... 1
18B ... 78-8079-9087-0 . .............. BRACKET, Mounting, Transformer .......... ... ... ... ... ... ..., 1
19 ....78-8079-8810-6 . .............. BRACKET, Backup (Fixed Post) .. ...... ... ... it 1
20 ..., 78-8079-8809-8 . .............. BLOCK, Post (Fixed POSt) . ... ivt ittt ienevareernnneannnns 1
21 ....78-8079-8811-4 .. ... ........... BOLT, Post (Fixed Post) .. ... ittt ieniarareenerensnns 2
22 ....78-B011-1485-7 .. ............. WRENCH .ttt e e 1
23 ....26-1008-5592-8 . .............- SCREW, Taptite, M3.5 X 8 . ... . i i iiiaas s 2
24 ... 78-BO79-8890-8 ............... CRADLE, Post (Folding Post) ........ ..., 1

©3M 1994 August 15



9000 Series Overhead Projectors Ilustrated Parts Breakdown

Section 6
BASE ASSEMBLY (Continued)

Item

No.  Part Nomber Description Qty
25 ... 78-8079-88406-0 .. ... ... ...... BRACKET, Pivot (Folding Post) . ......... ..o it iviiiianinnnennn. 1
20A ... 26-1009-8679-8 . .. ... ........ SPRING, Comp., Long (after Dec. 1993) ............. e 1
26B...26-1009-7379-6 ............... SPRING, (Folding Post) Short (beforeJan. 1994) ...... ... ... ........ 1
27 ... 78-8079-8997-1 ............... SCREW, Latch (Folding Post) . ... ...t 1
28 ....78-8079-8852-8 ............... POSTLOCK (Folding Post) ........ ... 1
29 ....26-1002-5107-8 ............... SCREW, TT,Pan Head, 10-32x5/8L ..... ... ... .. . i, 1
30 ....26-1006-7602.7 ... ... ... ... NUT, Hex, /4 —20,EBlastic . . ....... ... ..ttt innnnrs 1
31 ....26-1009-7284-8 . ........... o WASHER L e e e et e s 2
32 ....78-BO79-8875-9 ... ... .. ..... PIVOT, Post Mount (Folding Post) .. ....... ... nnnennnnn. 1
33 ....78-8079-8850-2 ............... BOLT, Pivot (Folding PosE) . ... i i it e e ea e 1
4 .. 78-8079-8943-5 . ... ... .. HANDLIE ....... U 1
35 ....26-1006-5066-7 ............... SCREW, Sems, Taptite, MAx 8 . ... ... ... ... . i 2
36 ....26-1001-7987-3 .. ... ......... LOCKWASHER, #6 ... . .. e e i riaae s 1
37A ... 78-8079-8951-8 ... ............ POWER CORD, Australian, 10Ft .. ....cooouiurineinienninieennnn. 1
37B ... 78-8079-8950-0 .. ............. POWER CORD, Australian, I5Ft. ...... ... ... 0 iiiiiiiananan 1
37C ... 78-8079-83947-6 . .............. POWER CORD, European, I0Ft. . .. ....... .. oottt 1
37D ... 78-8079-8946-8 .. ............. POWER CORD, Eurgpean, 15Ft. ... ... ... i iannn 1
37E ... 78-8079-8957-5 . ... .......... POWER CORD, Hong Kong, 10Ft. .. ... ...ov oottt i, |
JIF ... T8-8079-8956-7 .. ............. POWER CORD,Hong Kong, 15Ft. ... ... ... ... ... . i, 1
37G ... 78-8079-8959-1 .. ... ......... POWER CORD, Japan, [OFt. ...... ... ... i i, 1
37H ... 78-8079-8958-3 ............... POWER CORD, Japan, ISFt ... .. ... i iae 1
3N ... 78-8079-8948-4 ... ............ POWER CORD, UK., I53Ft ..... P, e 1
373 ...78-8079-8822-1 ... ... ....... POWER CORD, US (120V) 10 Ft. (M9030, M9060, M9070) .. ........... 1
J7TK ... 78-8079-8934-4 ... ... . ..., POWER CORD, US (120V) 15 Ft. (M9100, MR200 ENX and FXL} ....... 1
37L...78-80799023-5 ... ............ POWER CORD, 120V, (M9550) . . . ... e et cee e 1
37M .. 78-8079-8955-9 ............... POWER CORD, So. Africa, 10Ft. .. ... ... .. it 1
37N ... 78-8079-8954-2 ... ..... ....... POWER CORD, So. Africa, I5Ft. . ... ... .. i iiiiieii i iinaanan 1
37P ... 78-8079-8952-6 ... ........... POWER CORD, Swiss, 15 Ft. . . ... . . i it 1
38A...26-1003-3716-6 .. ............. SCREW, Plastite, 6-19 X 1 .. ... .. ittt ie i iaeiriniarennnanrns 1
38B ... 26-1008-5205-7 ... ............ SCREW, TT, Torx D, 6-19 x 17 . . . . i i e ieeaannns 1
39 ....26-1002-8892-2 ............... NUT, Keps, 10-32, ExtLockWash ........... .. ... . oot 2
40 ... 78-8073-6942-2 ............... SCREW, Foot . . ... i i ittt e 4
41 ....26-1008B-5211-5 ............... FOOT . e e e e e 4
42 ... T78-BU79-8897-3 ... ... ... ..... WRAPR, Cord ... i i i it e e e 1
43 ..., 78-8015-5038-1 ............... SWITCH, Interlock .. ..o vttt i et c e ia et i 1
44 ... 78-B079-87959 ............... BRACKET, Interlock Switch ... . ... ... ... .. ... .............. 1
©3M 1994  August 17



9000 Series Overhead Projectors

Hlustrated Parts Breakdown

Section 7
COOLING FAN

FNT LAMP
MODELS ONLY

S9000-57C

3M 1994  August

18



9000 Series Overhead Projectors Illustrated Parts Breakdown

Section 7

COOLING FAN
Item
No. Part Number Description Qty
1..... 26-1007-5427-9 ... ... SCREW,6-19x 3/8L,Plastite ............coiirrienirninnnnnns I
2A ... 78-8079-8796-7 ............... PLATE, Cord, Large (Black} .. ......... vt i ean e 1
2B ... TBBOTO-BI9T-5 L PLATE, Cord, Small (Gray) ........c..iiiiiii it iaineanns I
3 ... 26-1002-4948-6 ... ............ SCREW, Plastite, 0- 19 x 5/16 ... ... . it einarnans 3
4 ... 26-1005-7810-8 ............... SCREW, Taptite, M3.5 X6 . ... . it ci e einevanes 5
S5A ... 78-BOTS-BT78B4 .. ..., BLADE, Fan (WhIte) ...... .ottt itintanennarrneranrainennnss 1
5B ....78-8079-9194-4 .. .. ... ...... BLADE, Fan, Tech Air (Black) .. ... ... ... . i i i 1
6..... 26-1006-7884-1 ............... SCREW, Type BT, 4-24 x 5/8 ... .. i e 1
T 78-8079-8823-9 ., ... .. ... .... SWITCH, Micro ... i i i i ittt ittt an e rnaes 1
8A ... T8-B079-8B78-3 ... ... ... .. LABEL, Lamp Replacement (ENX) .. ... ... i 1
8B .... 78807989773 ............... LABEL, Lamp Replacement (FXL)Y (M9200) . .. ........oiviiinan s 1
8C . ... 78-B079-8979-9 ... ... .. ..... LABEL, Lamp Replacement (EVD International} ...................... 1
BD....78-B079-8978-1 ............... LABEL, Lamp Replacement (FINT} ........ciiiiiiiiniiniinninnnns 1
8E .. .. 78-B079-8980-7 ............... LABEL, Lamp Replacement (EVD-US) ... ... ... ... ... ......... 1
8F ....78-8079-9084-7 ............... LABEL, Lamp Replacement (Japanese) ... .................cvarcuuan- 1
9..... 26-1002-4966-8 ............... SCREW, Plastite, 4-20 x 1/4 ... i i i iei e 1
10A ... 78-8057-4184-6 ............... LABEL, Fuse .. ... i i e e e 1
10B ... 78-8079-9057-3 . .............. LABEL, Fuse, JAPanese . .. . ..ottt ittt iia s iinean e 1.
11A ... 26-1005-9599-5 ............... FUSE, 5 Amp (100/120 Volt Versions) ........ ... coiiiiiiinnnnnnnn. I
1IB ...26-1003-4526-8 ............... FUSE, 10A, BST .. it ettt 1
12 ... 26-1005-6624-4 .. ... .. ........ FUSEHOLDER .. ...ttt ittt cie it siaaeaannaaenanaeanna, 1
13 ..., 78-B079-8874-2 ............... DUCT, Fan, Forward ... ... ... ittt ii it et i ia e taneenanns 1
14 ... 78-B079-8873-4 . ... .. ........ DUCT, Fan, Rear . ... .. ittt iiaeanenas 1
15A ... TB-BO79-8787-6 . .............. MOTOR, Fan (120V) ... e i e e eiaanaanas 1
I15B ... 78-8079-8936-9 ............... MOTOR, Fan (230 Volt) .. ... . i i e e iaannaenns 1
I5C ... 78-8079-9020-1 ............... MOTOR, Fan (120 Volt) (MO550) . ... ittt i e ennenas 1
15D ... 78-8079-8937-7 .. .. ... ....... MOTOR, Fan (100 Voll) ... ... .. i ettt ecnnanrans 1
16 ....78-8004-1834-5 ... ............ DICDE, Inline ... ... . e 1
[7....26-1002-4971-8 ... ... ....... SCREW, Plastite, 6-19 x 1/2 .. ... . i it e e 1
18 ... 78-B079-8869-2 ............... BRACKET, MotOr ..o vv et iie i e eee e naeaernaesaaananaanas 1
19 ....78-8006-8611-1 ............... NAMEPLATE, Data ... ...cvtieittitt et aenanmaennnanananes |
20 ....78-8064-1809-7 . ... ........... LABEL, Cantion (Australia) ...... ...ttt i iiii s, 1
Not ... 78-8003-83354 . ............. WIRE, Tie, Panduit .. ... . . .. . i i e 1
Shown
© 3M 1994  August 19



9000 Series Overhead Projectors

Illustrated Parts Breakdown

Section §

Fo
z
-
=
=]
)
Z
==
w
»e
Zz
=

|
&)
z
o]
W
3
=
B
Z
-

See Section 7

9000-S8C

©3M 1994  August

20



9000 Series Overhead Projectors Iltustrated Parts Breakdown

Section 8
LAMP HOUSING - ENX SINGLE LAMP

Item

No.  Part Number Description Qty
0..... 78-8079-9157-1 ............... LAMP MODULE, ENX Single (120V) (Complete Assembly) ............ 1
| S 78-8079-8752-0 ........... .... HOUSING, Lampmodule .. . ... ... .t iiaaeaannn 1
2. 78-8079-8840-3 ............... BRACKET, SUPPOIT . ...ttt it i e e ettt naeess 1
3. 26-1002-4948-6 .. ............. SCREW, Plastite, 6-19X5/16 ... ... i aaaaes 3
4 ..... 26-1005-7810-8 . ... .......... SCREW, Taptite, M3 5 X 6 ... ... . ittt iiineannnns 4
5..... 78-8079-8872-6 ............... THERMOSTAT, Safety (BNX) . ... i iaanes 1
6..... 26-1002-6207-5 . .. ... . ..... .. SCREW, Taptite, M3 x 12 . .. i i i iaean 1
7. 78-8064-1509-3 ............... COVER, Wire ...ttt e et s i airernneanns 1
g..... 78-BO79-8820-5 ... .. ......... SOCKET, Single lamp (ENX) . .. ... .. e 1
9..... 78-8011-1186-1 ............... LAMP-Projection, ENX ... .. ... . . i, 1
10 ... 78-8064-1491-4 . ... ... ....... WIREFORM, Lampholder . ..... ... .. ... ... ity 1
11 ... 78-8064-1510-1 . .............. SPRING, Retaliner . .ottt e e e e e e eeiaeaes 1
12 ... 78-8073-7208-T . .......... .. .. BRACKET, Socket .. ... ... ... . i i it i en e 1
13 ....78-8033-1666-6 ............... CLIP, TINDEIMIAN .. . v it i it e s i iaeieba st et e aaenannas 1
14 ....78-8073-7127-9 ............... RESISTOR, 1.2 Chm (M9050, M9060, M9070) ... ................... 1
15 ....78-8079-8895-7 ............... MOUNT,ENX —SingleLamp .. ... ... . i ittt 1

©3M 1994  August _ 21



9000 Series Overhead Projectors ‘

Hlustrated Parts Breakdown

Section 9

B
=
<
-
2
=
=
-
m
=
_
&)
Z
—
7
-
Q
=
M
=

14

See Section 7

o

4 /
{ W -

—

9000-53C

_U_|‘I|

7
\
\

\

7/ f

©3M 1994 August

22



| 9000 Sertes Overhead Projectors INustrated Parts Breakdown

Section 9
LAMP HOUSING ~ ENX/FXL DUAL LAMP

Item
No.  Part Number Description Qty
0..... 78-8079-9158-9 . ... ... ........ LAMP MODULE, without Dimmer {120V) (M9080) (Complete Assembly) . 1
0..... 78-8079-9159-7 .. ... ... ... LAMP MODULE, with Dimmer (120V) (M9100, M9200)

(Complete Assembly) .. ... . ... i i e, 1
I.o....78-8079-8927-8 ............... HOUSING,Lampmedule .. ... ... .. i ieieii e, 1
2..... 26-1005-7810-8 ............... SCREW, Taptite, M3.5X 0 . ... 0ot 6
3.....26-10024948-6 .. ............. SCREW, Plastite, 6-19x 5/16 ... ... ... .ot i 3
4 ..., 78-8079-8923-7 . ...... .. ... ... BRACKET, Wire Cover ............ e et 1
5.....78-8079-B8B58-5 .. ............. PLATE, Socket, ENX D ... ... .. i e e e 1
6 .....78-8079-8B862-7 .. ... ... ... ... EIECTOR, Lamp .. ... . .. e e iea s 1
7 ..., 26-1009-7212-9 . . ............. CLAMP, Wire, Black ... ... ... i i et reans 1
B ..... 78-8603-83354 ............... WIRETIE ....... .. i e, e, 1
9..... 78-B079-8984-9 .. ... .......... SLEEVE, Insulator .. ... .. ... . ittt it ieiiaaanns 1
10 ....26-1002-6207-5 ............... SCREW, Taptite, M3 x 12 ... .. it e ieeieia s, 2
11 .... 78-8079-8995-5 .. ... ......... LAMP SOCKET —Black Wires . ... ... ... ... . i iiiriiniiinnirnnes 1
12 ... 78-8079-8932-8 ............... LAMPSOCKET,ENXDual ......... ... .0 iiiinnnn, I
13A ... 78-8011-1186-1 ............ ... LAMP, ENX (MSOB0, MOL00) .. .. i it it araennns 1
13B ... 78-8073-7100-6 ............... LAMP, EXL (MO200) .. ottt et et e, 1
4 ...  78-B0T9-8863-5 ... ... ... ... RETAINER, Lamp . ......cniiiti ittt it e it i iaaeees 1
I5....78-8079-8856-9 ............... PLATE, Lamp, ENXD . ..., e 1
16 ... 78-8B079-8857-7 ............... PIVOT,Lamp Mount, ENX D . ... .. it 1
17 .... 78-8079-8866-8 .. ... ... ...... SLEEVE, Color Tuning ... ....... oottt it naaras 1
18 ... 78-B079-8865-0............... BRACKET, Lamp MOUDt .. ...t iiint i iieieieinaeenanaans 1
19 ... 78-8079-8912-0 . ......._...... KNOB,ColorTuning .......... ittt iii e e e nnns 1
20 ... 26-1009-7485-1 . .............. SPRING . . e e e e 1
21 ... 26-1009-7186-5 ............... CLIP, TIRREIMAD . ... vttt eeieenias i aeiea s iaeaaerenannns 1
22 ....78-8079-8893-2 ... ............ SHAFT, Color TURIng .. .......0vurnnrnnnnnennnann PN 1
23 ... 26-1009-8261-5 . ... ... ...... L0050 OO 1
24 . ... 78-8079-8B87-4 .. ............. ROD,Lamp Changer . ... ..o ittt ettt 1
25 ....78-8079-9021-9 . .............. TAPE, Reflective . ... ... . . i e e i 1

©3M 1994 August 23



9000 Series Overhead Projectors |

Hlustrated Parts Breakdown

Section 10

)
w)
Ted
]
2,
=
b2
<
-
=
«
=
=
a
>
=
!
Q
Z,
[
|22
=
Q
=
-9
=
<
-

See Section 13

See Section 7

9000--510C

©3M 1994 August

24



19000 Series Overhead Projectors Ilustrated Parts Breakdown

Section 10
LAMP HOUSING - EVD DUAL LAMP (M9550)

Ttem

No.  Part Number Description Qty
g..... 78-8079-9162-1 ............... LAMP MODULE, EVD Dual (120V) (Complete Assembly) ............. 1
1..... 78-8079-87520............... HOUSING,Lampmodule .. ... ... .t iiiiiiin e cnnans 1
2 ... 26-1005-7810-8 ... ... ........ SCREW, Taptite, M3.5 X6 ... ... ... ittt aaaanrnns 3
3 ... 26-1002-4948-6 ... ............ SCREW, Plastite, 6-19 x 5/16 . .. ... ... . . i 4
4 ..... 78-8079-88379 ............... HOLDER, Reflector (EVD) ... ...t ieiiieennnans 1
5..... 78-8079-8899-9 ............... REFLECTOR, (60 mm) . ... ... v ittt iee e ceeene e aneans 1
6 ..... T8-8079-8983-1 ... ... . ..... BRACKET, Dual Lamp (EVD)Y . ... ... i i e i
7. 78-B003-8335-4 . .............. WIRE, Tie,Panduit .. ... ... i i erer e nens 1
8..... T8-8079-8819-7 ... ... .. ..... LAMP SOCKET ASSEMBLY, Dual ........ ... .. ... inna 1
9 ..... 78-8079-8791-8 .. ............. N T 5 1
10 ., ..26-1002-6206-7 ............... SCREW, Taptite, M3 x 10 .. ... . i i e s 2
11 ....78-8079-9053-2 . .............. SPRING, Catch ... ... i e e it a s i
12 ....78-8079-9025-0 ............... LENS, Condenser (B0 M) . ... .oiutvinniiiitannenranannrnnrnnsn I3
13 ... 78-8079-8836-1 ............... BRACKET, Lens, Larze Condenser . ... .. ... ... oo, 1
i4 ..., 78-8079-8930-2 . ... ... ........ ROD, Camter ...ttt e eiiintoareiranrnennrsanasnrntoennannas 1
15 ... 78-BO79-9008-6 ............... SLIDE, Lamp Change ... ... ...t iiacacnnannnas 1
16 ....78-8079-8896-5 ............... SPRING, Retaining, Reflector (EVD) .. .. ...ttt ii i cieeens 1
17 ....26-1001-1703-0 ............... SCREW, Taptite, M3.5x 12 .. ... i it tine e iianann 2
18 ....78-8079-8931-0 . .............. ROD, Slide . . .. e 2
19 ....78-8079-8814-8 ............... MOUNT, Lamp Holder (FNT/EVD) . .. ... .ot eeiaens 2
20 ....78-8656-5801-3 ............... RING, Push-on, TRUAIC ... ..o vvt it iin e et renaernarennrneanann 1
21 ....78-8079-8988-0............... ROD,Lamp Change ..........curiii ittt iiiaanantraranns 1
22 ... 78-B079-9097-9 . ... ... ...... ROD, Slide ... .o i it it i e e 1
23 ..., 78-B656-3801-3 ... .......... RING, Push-on, Truarc . ... ...t iiinniiranniceinnnennanns 1
Not ... 78-8079-9021-9 ............... TAPE, Reflective (M9550 International} ......... ... .. .. iiiviun,. 1
Shown

©3M 1994 August 25



9000 Series Overhead Projectors |

INustrated Parts Breakdown

Section 11

B
b=
«
el
=
—
&
z
7
o
Z
=

_
&)
Z
€3]
=
o
m=
5

See Sechtion 7

S11C

9000~

©3M 1994  August

26



%000 Series Overhead Projectors Illustrated Parts Breakdown

Section 11
LAMP HOUSING - FNT SINGLE LAMP

Item

No. Part Number Description Qty
0..... 78-8079-9160-5 ............... LAMP MODULE, FNT Singlet (230V) (Complete Assembly) ............ ]
1..... 78-8079-87520 ............... HOUSING, Lampmodule .. ... .ottt e eiinnaananns 1
2..... 26-1005-7810-8 ............... SCREW, Taptite, M3.5 X0 . ... .. it ciiiiarannenns 8
R 78-8079-9010-2 ............... THER®OSTAT, Safety (FNT) .. .. ...t it ii i ia e 1
4 ..... 78-8079-8885-8 ............... BRACEET, Lamp Change . ... ...covttr it irarerarnranarnnnns 1
5..... 26-1002-4948-6 ............... SCREW, Plastite, 6-19 X 53/10 ... ..ttt i i ie it e e ananns 1
6..... T8-8079-8896-5 .. ............. SPRING, Retaining, Reflector (EVD) . ... .. ... .. ... ... . .. it 1
7 ..., 78-8079-8829-6 .. ............. REFLECTOR, Metal (32mm} ......... ... iritiniinnirneannnns 1
L 78-8079-8841-1 .. ............. LLAMP SOCKET ASSEMBLY, Single . ..........c.. i 0iiiiiiinnnnnn. 1
9 ..... 78-8054-11754 ............... 07 N, 1 A 1 O 1
10 ....78-8079-9053-2 .. ............. SPRING, Cateh ...t it it i i ettt ea e enenensanannn 1
11 ....78-B079-8835-3 ............... HOLDER, Reflector (FINT) . ..o e e e e et as 1
12 ... 788012-7827-2 .. ............. LENS, Condenser . ....vnuunrnt it e iiat e tnararetaraenansernnans 1
13 ....78-8079-8834-6 ............... BRACKET, Lens (Small Condenser) ......... ... .. et iinennniins 1
14 ..., 78-8079-8930-2 ............... RO, Comer oo it e e e e e e e e e 1
15 ....78-8656-5801-3 ............... RING, Push-0n, Truarc ... ... ovvn i ottt reerarv e iinsassnnsans 2
16 ....78-8079-8814-8 ............... MOUNT, Lamp Holder (ENT/EVD) ... ... .. i i, 1
17 ....78-B079-8331-0............... RO, Slide . ... i i i i ettt ettt ne e i anaaae s 2

© 3M 1994  August ' 27



Illustrated Pasts Breakdown 9000 Series Overhead Projectors

Section 12
LAMP HOUSING - FNT DUAL LAMP

See Section 13

9000-512C

28 - ©®3M 1994 August




19000 Series Overhead Projectors Illustrated Parts Breakdown

Seclion 12
LAMP HOUSING - FNT DUAL LAMP

Item

No.  Part Number Description Qty
0..... 78-8079-9161-3 . ........... ... LLAMP MODULE, FNT Lamp Changer (230V} (Complete Assembly) ... ... 1
1..... 78-8079-B927-8 .. ... ... ..... HOUSING, LampModule . . ....... oottt ae e taiaaana 1
2..... 26-1005-7810-8 .. ... ... ... .. SCREW, Taptite, M35 X0 . unnrin it it e iiinaaaaas 2
3., 26-1002-4948-6 ............... SCREW, Plastite, 6-19 X 5/16 . ... ... vr it it iaaaa e 4
4 ..... 78-8079-8835-3 ... ... ...... HCLDER, Reflector (FNT) ... ... it i e eenaaanns 1
5..... 78-8079-8829-6 ............... REFLECTOR, Metal (32T} ... ... . .ttt iinetiniennannans 1
6..... 78-8079-8838-7 ........... ... BRACKET, Dual Lamp (FINT) ... oot ie e cmea e iaresoe o 1
7 .....78-8003-83354 ............... WIRE, Tie —Panduit ... ..ovr it i st iaanansanans 1
8 .....78-8079-8819-7 ... ............ LAMP SOCKET ASSEMBLY, Dual ........ ... .ccoiiiiiiiinnnan. 1
9 ... .78-8054-11754 ............... LAMP, FNT oottt et i e e e c e en e nananenans 1
10 ....26-1002-6206-7 ............... SCREW, Taptite, M3x 10 .. .. .. .. i i e as 2
11 ,...78-8079-9053-2 ............... SPRING, Cateh . ..ottt it ittt ettt teea e a et 1
12 ....78-8012-7827-2 ............... LENS, Condenser .. ...uciurinur ot iaia e ma i ca e eaaa o 1
13 ....78-8079-88346 ............... BRACKET, Lens (Small Condenser) .. ...........creiriiiiinninan, 1
14 ....78-8079-8930-2 ............... o ) 11 - S NG 1
15 ....78-8079-9008-6 ............... SLIDE, Lamp Change .. .....ovvrrin e ereiiaie i nenranaasnsnaannas 1
16 ....26-1001-1703-0 ............... SCREW, Taptite, M35 X 12 ... .. i iiiiiireaararanres 1
i7 ....78-B079-8896-5 ............... SPRING, Retaining, Reflector (EVD) . ... ..ot i i ianiiannanas 1.
18 ....78-B079-8814-8 ............... MOUNT, Lamp Holder (FNT/EVD) ... .. ... .. i ianns 1
19 ..., 78-8079-89310 ............... ) R 2
20 ....78-8656-5801-3 .............. L RING, Push-on, TIAIC .o vv vt te i eaevnreinemeana i aanaanaonnn 2
21 ... 78-B079-8912-0 . ... ........ KNOB,Color TURING ..ottt it i i i i e e ta i s nannas 1
22 ....26-1009-7186-5 ............... CLIP, TIMNEIMIAN ...ttt it i iie et taveraransrncaneaenaarsssnnans 1
23 ....26-1008-5200-8 ... ....... ... ... SPRING, COmP. o\ v ttin ettt ae et i e caatnar e iaaaaananann 1
24 ... T8-BUT9-8866-8 ............... SLEEVE, Color Tunming . .. . ..o i it e i eavra e aaasas 1
25 ... T8-ROTO-B9286 . .............. SHAFT, Color Tuning (International) ........... ... ... . cociiiian.. 1
26 ....78-B079-8988-0 ............ ... ROD,Lamp Change ......c.cuunniiiiiainirnr i ereraraaanas 1
27 ....78-B079-9097-9 ............... RO, SHde . o i i e e i e e e 1
28 ... 78-B0SG-5801-3 ...... ... ... RING, Push On, TrUAIC . v v vt ire it it i e iee e caaaariannsenanan 1

© IM 1994  August 29



Illustrated Parts Breakdown 9000 Series Overhead Projectors |

Section 13
LAMPCHANGER & HI/LO LAMP CONTROI. MODULE (Dual Lamp Versions)

— 7 8000—513C

30 © 3M 1994  August




9000 Series Overhead Projectors Illustrated Parts Breakdown

Section 13
LAMPCHANGER & HI/L.O LAMP CONTROL MODULE (Dual Lamp Versions)

Item

No.  Part Number Description Qty
o..... 78-8079-9147-2 ... ...l LAMP CHANGER and Hi/Lo Conirol Module EVX (Complete Assembly) . 1
0o..... 78-8079-9149-8 .. ... LAMP CHANGER and Hi/Lo Control Module EVD (Complete Assembly) . 1
l1..... 26-1005-7810-8 . .............. SCREW, Taptite, M3.3X 6 ... ooiiiiiiiiiriinrnriinaraeaanss SN 3
2 ... 78-8079-8933-G ............... THERMOSTAT (M9OSO/ENX, MOIOI/ENX, MI200/ENX, M9350) ....... 1
3.....26-1002-4948-6 . .............. SCREW, Plastite, 0-19 X 5/16 ... . ...ttt iianaranns 1
4..... 78-8079-8886-6 . .............. ADAPTER, Switch, Interlock . ... ..ot e, 1
5..... 78-8079-8823-9 .. ........ ..., SWITCH, MiCIO ..t ii et e et e e e i e e te i enrannnnnen 1
6..... 26-1002-6207-5 ... SCREW, Taplite, M3 X 12 . ... .. . it iiiiir e e aananae 2
7..... 20-1006-7884-1 .. ........ ... SCREW, Type BT, 4-24 X 5/8 . . .. .o i i n e 1
3..... 78-8079-8855-1 ....... ... ... SWITCH, Lampchanger/Hi/Lo, Dimmer . .................coiianoann 1
9 ... 78-8079-8880-9 ............... KNOB, Lamp Changer/Hi/Lo Lamp (Some M9080 versions, gty 1) ....... 2
10A ... 78-8079-8879-1 ............... HOUSING, Contrel, 2 Hole (M9100, M9200, M3550) .............. ... 1
10B ... 78-8079-8965-8B ............... HOUSING, Control, 1 Hole (Some M9080 versions) . ..o eneuan .. 1
11 ....78-8073-7127-9 ... .......... RESISTOR (M9080, M9100, M9200 ENX versions) . .........oouians, |
12 ....78-8079-8925-2 ............... RETAINER, Resistor (M9080, M9100, M9200 NX versions) ............ 1
13 ....78-8079-8881-7 ............... LEVER, Lamp Changer (M3080, MOI0O, MO200) ... ... ... oooonn ot 1
14 ... 12-7995-0850-7 . ............ .. SPRING . ... ittt it e e e 1
15 ....78-8079-8882-5 ............... LEVER, Switch, Lamp Hi/Lo, Infensity ............ ... .. ooiaviaa. 1
16 ....26-1009-7377-0 .. ............. SPRING . ...ttt e e e 1
17 ....78-8079-9065-6 ............... WASHER, Lamp Changer (M9080,qty 1) ........oininiiiiiinann 2
18 ....78-8079-8885-8 ............... BRACKET, Lamp Changer ........ oottt iiiaieaenairaaaaans 1
19 ....26-1008-4567-1 ...............SCREW, Taptite, 4-24 x 3/ et e 2
20 ....78-8079-8889-0 ............... PCB ASSEMBLY, Lamp Changer (M9530) ... ...t 1

© 3M 1994  August 31



Ilustrated Parts Breakdown

9000 Series Overhead Projectors

Section 14
ROLLER ASSEMBLY

J000-514C

32

©3M 1994 August




9000 Series Overhead Projectors

Illustrated Parts Breakdown

Section 14

ROLLER ASSEMBLY

ltem

No. Part Number Description Qty
| . 78-8064-1794-1 ... . BRACKET, Roller 10 1/4” . . . i iiiiiiianes 2
IB............... 73-8064-1808-9 ... BRACKET, Roller 11 1/47{Ad) ... .o it 2
2o 78-8064-1582-0 . ... BRACE, Roller (For front to rear installation, useonlyoney ... ........... 2
AL 78-8052-8348-4 ...  ROLL, Takeup, 10 1/4” . . o et ae e 1
3B ..o 78-8052-8347-6 ... . ROLL, Takeup, 11 147 (Ad) ... L i 1
4 78-8064-1801-4 .. . SPINDLE, Driver ...... ... .0 ..ottt iaeaiannasanns 4
S TR-BO15-2206-7 ... . SPRING .. . et 4
6 78-8161-4222-4 ... . BEARING ... .. .. i e e e e 4
T 78-8064-1802-2 . . . CRANK . ... . i i e e e 2
8. 12-7991-1737-4 . ... WASHER, Plain, No. 8, Zinc Plate .. ....... ..o iiiiiiinnineniinss 2
9 i 26-1002-5091-4 . ... SCREW, Taptite Pan Head, Phillips 6-32 x 1/4L .............. ... ... 4
0 ............. .. 26-1007-5427-9*% ... SCREW, Plastite Pan Head, Phillips 6-19x3/8L ... . ........ ... ... ..t 2
| R N 26-1005-7800-9 . ... SCREW, Metric, Pan Heo l, Phillips M3.5 x 0.6 x 8L, Taptite ............. g
* Only used when the second bracket is used for a side-to-side installation.

© 3M 1994  August 33



